
CHALLENGES OF ZERO POLLUTION IN DISTILLERY INDUSTRY 
 

 

 

A Report submitted to 
 

 

CHHATRAPATI SHAHU INSTITUTE OF BUSINESS 
EDUCATION AND RESEARCH, KOLHAPUR 

 

 

 
By 

 

Er. D. S.  MALI 
Associate Professor 

 

 

 

 

 

Department of Environment Management 
CHHATRAPATI SHAHU INSTITUTE OF BUSINESS 

EDUCATION AND RESEARCH, KOLHAPUR 
 
 

2022 

        
 



DECLARATION 

I hereby declare that, the research project entitled CHALLENGES OF ZERO 

POLLUTION IN DISTILLERY INDUSTRY completed and written by me has not 

previously formed the basis for the award of any Degree or Diploma or other similar title of this or 

any other University or examining body. I have not received any grant for this research project from 
[...]
molasses. Bagasse is a solid fibrous material and is a valuable by-product with a calorific value 

of 3000 Kilocalorie (kcal)/kg (moisture 47-50%) and used as boiler fuel (Mall, 1995). Molasses 

is the syrupy liquid substance remaining after the separation of sugar crystals. It is a heavy 

viscous liquid with several constituents dissolved in water-sugar like sucrose, glucose, fructose 

and other reducing substances, carbohydrates as gums and starch, ash as carbonates, sulphates, 

nitrogenous compounds like proteins, amino acids, glutamic acid, waxes and sterols. It is 

utilized as the feedstock for the manufacture of alcohol in distilleries (Chen, 1985). 

Ethyl alcohol can be produced from molasses, by fermentation. Distillery molasses is 

first diluted to 10-15% sugar and then acidified with sulfuric acid to pH 4 -4.5. It is 

supplemented with nitrogen and phosphorus nutrients and seeded with yeast in batch 

fermenters. After fermentation for 30 to 40 hours at 35-37 o C, the broth will contain 7 to 10% 

(w/v) ethanol. The beer then enters a three-column distillation system to yield a final 

concentration of 95 %( v/v) of ethanol. The first distillation unit is a stripping column, which 

separates bulk of the alcohol as overhead product and an aqueous bottom product containing 



all the other constituents as a waste stream (spent wash). The overhead stream containing 

alcohol, some water and aldehydes passes through heat exchangers and condenser to 

aldehyde’s columns where the low boiling point impurities such as aldehydes are separated as 

an overhead product. The bottom stream then flows to the third column i.e. rectifying column 

where alcohol is obtained as the desired final product. Figure.2.1 shows a schematic of the 

molasses fermentation and distillation units and generation of spent wash as a process 

wastewater stream. 

In the continuous process, yeast is recycled and fermentation and distillation stages are 

coupled to get a continuous supply of fermented beer for the distillation column. The advantage 

of the process is that a high active yeast cell density initiates the fermentation rapidly and the 

alcohol yield is also much higher compared to the batch process. 

Bio-still process is one of the commercial continuous processes, in which molasses flow 

rate to the fermenter is controlled at a constant flow rate to maintain the sugar and alcohol 

concentrations in the broth at 0.2%(w/v) or lower and 6–7%(v/v) respectively. Only about 10% 

of molasses is utilized in the processes and the major remaining part ends as an effluent in the 

process (Vijayaraghavan et al., 1999). The liquid wastes from the process mainly consist of 

spent wash, besides yeast sludge and floor washings. The resulting spent wash is highly 

coloured and high in total solids and organic matter. Table 2.5 gives the average characteristics 

of spent wash generated from batch and bio- still processes. 

The dark (black/brown) colour of spent wash is caused by the presence of several 

constituents of molasses during processing. Some colour constituents are naturally present as 

plant pigments and some are formed during sugar processing (caramel and melanoidin). There 

are four major classes of compounds contributing to colour of molasses (Chen, 1985). 



1  Phenolic, polyphenolic and flavonoid compounds derived from cane plant mostly are 

yellow to brown and exist in the plant as non-coloured compounds and are oxidized to 

coloured state in juice either by enzymes or by chemical oxidation. 

2  Caramel compounds formed by decomposition of sucrose. 

3  Melanoidin type of compounds formed by the reaction of sugar with amine compound 

contributing to dark and brown colour besides hydroxymethyl furfuarl (Colourless) 

rapidly decomposing to dark when sugar is heated in acidic condition. 

4  Degradation of fructose.  

Distillation of fermented broth for alcohol recovery may also intensify the colour of bottom 

product- spent wash. 

Table: 2.9 General characteristics of spent wash from batch and bio-still process 

(Dhananjay S. Mali, 2002) 

Sr. No. Characteristics Batch process Bio-still process 

1 Color Dark brown Dark brown 

2 Odor Jaggery smell Jaggery smell 

3 PH 4.3 – 4.5 4.3 – 4.5 

4 COD 85,000 – 95,000 2,00,000 – 2,20,000 

5 BOD5 at 20 0C 35,000 – 45,000 90,000 – 95,000 

6 Total Solids 80,000 – 90,000 2,70,000 – 2,80,000 

7 Chlorides 3,000 – 5,000 13,000 – 15,000 

8 Sulfate as SO4 2,000 – 5,000 15,000 – 18,000 

9 Nitrogen (TKN) 1,000 – 2,000 2,000 – 2,500 

10 Potassium (K) 8,000 – 10,000 18,000 – 20,000 



11 Sodium (Na) 150 – 200 300 – 500 

12 Calcium (Ca) 500 – 600 2,600 – 2,700 

13 Phosphorus (PO4) 800 – 1,200 1,000 – 1,500 

 

Note: All values except pH are in mg/l 

 

 

 

 

 

Table: 2.10 General characteristics of press mud 
(Dhananjay S. Mali, 2002) 

Sr. No. Parameter Range of Value % 

1 Moisture Content (%) 65-75 

2 COD of Leachate (mg/lit) 1100-1500 

3 Mineral ash (%) 22.1 – 32.1 

4 pH 6.82 – 7.2 

5 Organic carbon (%) 30 – 42 

6 Nitrogen (TKN) (%) 1.05 – 1.5 

7 P as P2O5 (%) 2.21 – 3.01 

8 K as K2O (%) 0.5 – 0.9 

9 Calcium (%) 0.83 –1.98 

10 Magnesium (%) 0.05 – 0.25 

11 Sodium (%) 0.31 – 0.92 

12 Sulfate (%) 0.22 – 0.31 



13 Iron (PPM) 2250 – 9500 

14 Manganese (PPM) 163 – 625 

15 Zinc (PPM) 47 – 225 

16 Copper (PPM) 35 – 200 

17 Density (t/cum) 0.17 – 0.18 

 

Note: All values are on dry basis  

 

 

 

Table: 2.11 General composition of bagasse 
(Dhananjay S. Mali, 2002) 

Sr. No. Parameter Value (%) 

1 Fiber (Including pith, clay and sand) 47 

2 Water 50 

3 Soluble matter 03 

4 Gross calorific value (Kcal / Kg) 2300 

5 Minor constituent’s 00.5 

 

Table: 2.12 General separation of sugarcane 

Sr. No. Parameter Value (% of cane crushed) 

1 Sugar recovery 09.5  

2 Bagasse 33.3  

3 Molasses 04.5  

4 Press mud 3.5 - 4 



5 Boiler ash 00.3  

 

2.14 Thermal (concentration- incineration) process 

Incineration can be developed as the best method available for complete treatment of 

spent wash. The total system and accessories can be integrated and developed to operate as a 

compact facility with efficient energy recovery and by product potash. The system can be 

targeted for total control of atmospheric emissions and residual pollutants. 

A zero-pollution system for the incineration of spent wash named as 

“SPRANNIHILATOR” was commissioned at Gadhinglaj Sahakari Sakhar Karakhana, 

Kolhapur based on know-how from Praj consultech, Pune. Inamdar (1989) reported the 

uniqueness of this process in concentrating the raw spent wash to 60% solids for incineration 

in a refractory lined furnace at 800 -900 o C. subsequently similar facility with modified feature 

was adopted by Polychem Ltd, Nira, Maharashtra. Both these projects were apparently were 

not viable owing to the need for a significant quantity of auxiliary fuel to sustain the combustion 

reactions. 

Basargekar (1989) reported a similar incineration scheme developed by Thermax, Ltd, 

Pune. The pilot plant trials at a government distillery, Chitali (Maharashtra) gave satisfactory 

results and a full scale scheme was planned for 45 KLD distilleries to produce ash (700 kg/h) 

and steam (11.5 tons/h). 

Drying-Incineration-Energy-Generation (DIEG) process developed by Vasantdada 

Sugar Institute, Pune was adopted by Krishna SSK Ltd, (30 KLD distilleries). The dried spent 

wash will be burned together with bagasse and coal in the ratio of 45: 50: 5 respectively as a 

boiler fuel to recover energy as steam, to be used for generating power. Detailed data on plant 

performance and cost benefit analysis are not readily available CPCB MoEF, (2001). 



Technology Evaluation & Norms Study in Industrial Alcohol Industry, a study prepared 

under Programmes Aimed at Technological Self Reliance (PATSER) prepared by Ministry of 

Science & Technology, Department of Science & Industrial Research (DSIR, 1993) reported 

that the Banghikhan distillery located at Pathum Thani in Thailand started alcohol production 

in the year 1981 with capacity 90 KLD leading to 2000 KLD spent wash as effluent. Tate & 

Lyle Ltd, U.K. designed and supplied the entire plant. The distillery effluent is evaporated to 

60% solids and burned in furnace at 1000 o C. The hot flue gases used for generating steam in 

the boiler and potassium rich ash is discharged from furnace as a by-product. 

The treatment of distillery wastewater to the extent that would make it safe to dispose 

in the environment has not been possible. In most cases, a partial biological treatment is given 

through primary anaerobic followed by an aerobic secondary treatment step, such as the 

activated sludge processes. The secondary effluent will require dilution to meet the effluent 

standards for disposal on land for irrigation or in an inland surface water body. The thermal 

processes have undergone extensive development through pilot scale and full- scale 

installations. Additional efforts are necessary to make these ventures commercially viable. 

2.15 Physico - chemical options 

Several distilleries in the country have adopted full-scale primary anaerobic treatment 

of spent wash as an immediate remedy for effecting a large reduction (up to 85% BOD or 70% 

COD) of the pollution load and to benefit from biogas generated as a valuable alternate boiler 

fuel. The spent wash after anaerobic treatment still has a very high concentration of all the 

objectionable pollutants, since only the biodegradable organic constituents are removed as 

methane and CO2 besides sulphate as H2S in biogas (CH4: 50-70, CO2: 30-50, H2S: 1-3%). 

Conventional multi-stage aerobic biological methods for downstream treatment are considered 

to be costly and not favoured by the Indian distilleries. Instead, they prefer to use the partially 



anaerobically treated spent wash for irrigation after some dilution. Consequently, there is still 

an urgent need for downstream processing for environmental compliance. Physico-chemical 

methods appear relevant for tackling some of the residual pollutants like COD and colour. 

Potentially promising techniques includes coagulation-flocculation, Fentons oxidation, 

ozonation, electro-oxidation etc in conjunction with aerobic biological oxidation. Some recent 

related developments in allied applications are considered to highlight potential relevance of 

study. 

2.16 Coagulation and flocculation 

Coagulation/flocculation is a very effective method for the removal of color and 

suspended matter present in wastewaters. Common coagulants like lime, alum, ferric chloride 

and ferrous sulfate are generally recommended for industrial wastewater treatment. Gupta and 

Bhattacharya (1985) have reported 90% color removal from bleach plant effluent of a Kraft 

Pulp mill (initial color =1216 Pt-Co units) by coagulation with lime (10,000 mg/l).  

Oldham and Rush (1978) also had achieved 90% color removal from a Kraft mill 

effluent having initial color concentration of 2285 Pt-Co units with a lower lime dosage (500 

mg/l) and by using magnesium (Mg++ = 60 mg/l). Subsequent re -carbonation of the sludge 

and solid calcining in a kiln enables lime recycling. 

Rapson et al, (1975) reported 80% of color and suspended solids removal by using 5 - 

10% of seawater and lime from Kraft mill effluent. Sea water (5-10%) first added to the 

combined mill effluent and the mixture was aerated to remove bicarbonates as CO2. This was 

followed by the addition of lime (250 mg CaO /l) to produce the flocculent precipitate of Mg 

(OH)2. As the floc settles it removes color and suspended solids from the effluent. Although 

coagulation/flocculation is a very effective method for the removal of color, suspended solids, 



BOD and COD, the major disadvantage of this process is the generation of large amount of 

sludge posing disposal problems. 

2.17 Ozonation 

Ozonation is relatively simple in operation and excellent in removal of color and 

dissolved organic and requires compact equipment. Ozone treatment will give better color 

removal efficiency for low strength wastewater compared to medium and high strength 

wastewaters (Lin and Lin, 1993). The reaction rate constant decreases with increase of initial 

concentration of reactant (Gahr et al., 1994). 

Ozonation can give better removal efficiency under alkaline condition (pH > 8.5) 

compared to acidic range (pH< 6) (Agnihotri, 1997). Perkins et al., (1995) have reported no 

effects of pH (range of 2.5-11.2) during ozonation of reactive Red 195, reactive Blue 221, and 

reactive yellow 145 dyes in terms of color removal efficiency. 

Gahr et al., (1994) have observed only 5-20% COD removal with concurrent 95- 100% color 

removal during ozonation of a mixture of reactive dyes CI: reactive Red (2, 35, 120 and 123), 

CI reactive Orange 82, and CI reactive Blue 29 dyes with colour concentration of 100 to 2000 

mg/l each at pH = 10-12 and run time of 180 min. Specific ozone consumption was 0.25 to 0.4 

g O3 for the decolourisation of 1000 mg/l reactive dye and the decolourisation at lower 

concentration was observed faster than at higher concentration. Beltran et al., (1997) have 

reported rather low COD removal (22%) during ozonation of distillery wastewaters (COD = 

636 mg/l) at 18 o C and pH = 4 with average ozone rate 1530 mg/h. 

2.18 Fenton’s oxidation 

Hydrogen peroxide with a small amount of ferrous (Fe2+) catalyst has been used to 

treat organic pollutants in many industrial wastewaters. The hydroxyl radicals formed by 

Fentons will react with target organic compounds oxidizing them completely with the 



formation of carbon dioxide and water as end products. Literature review (Lin and Lo, 1997) 

indicates several studies on chemical oxidation of different recalcitrant and toxicant organic 

chemicals and some actual industrial wastewaters (Kang et al., 1999). Hydrogen peroxide in 

combination with ozone has also been used in some of the studies to achieve complete 

oxidation or an increase in biodegradability (Carbarry and Yang, 1994) or reduction in toxicity 

through structural modification of the target compounds. It can also be used for pre-treatment 

of industrial wastewaters prior to biological treatment, or as a post treatment to reduce the 

residual toxicity of the final treated effluent. Review of existing literature adequately validates 

the potential of hydrogen peroxide for treating toxic or refractory organics for the treatment of 

several industrial wastewaters. 

Ferrous sulphate is used as a catalyst (H2O2 : Fe2+ = 5 :1) to produce hydroxyl radical 

from peroxide in all studies based on Fentons oxidation. An optimum pH of 3 -3.5 is maintained 

for Fentons oxidation for the better removal efficiency and the highly reactive hydroxyl radicals 

are generated at this range of pH (Park et al., 1999 and Solozhenko et al., 1995). 

Beltran et al., (1997) have reported up to 38% COD removal during oxidation of 

distillery spent wash (COD = 850 mg/l) by hydrogen peroxide (0.1 M) in the presence of UV 

radiation Park et al., (1999) have reported an improvement in biodegradability of pigment 

wastewater (COD: 336-28, 621 mg /l, pH= 3-5) by Fenton’s oxidation with H2O2: Fe2+ molar 

ratio 5: 1 with an increase of BOD/COD ratio from 0.04 to 0.36, the COD removal efficiency 

was observed to be 53-59% during downstream extended aeration treatment.  

2.19 Electro-oxidation 

This section presents a review of the literature dealing with electrochemical oxidation 

and electro-coagulation for the treatment of high strength wastewaters. Several electrochemical 

processes have been reported for the oxidation of different chemical pollutants such as phenol 



(Smith 1981), aliphatic and aromatic acids and alcohols (Murphy 1992), dye house effluent 

and textile wastewater tannery wastewater (Szpyrkowicz et al., 1995) and leachate (Chiang, 